Ja MA

“Mix-All"”" Mixer

Service Parts Manual

Form No.

- 901532

Replaces
901088

i
I

R
1 e
1 N
.

—.
—_——
.

| -
| -

>
v 4
—
— A
¥ L

rrF:Q

»
N

|

l

AN

H'L
m
|

'4

\¢J¢
Ph.ﬂf

Il
.T




1
i

95MX - INTRODUCTION

Mr. Dealer:

Give complete information when ordering service parts. Always give complete part numbers and also complete part description.
The model number and serial number should always be given. Numbers for the Mixer are stamped on a plate located on the
rear frame member below Concentrate Hopper. Hammer Mill numbers are located on the Left Frame Sheet. Hay Feeder
numbers are located on the Roller Cover and Swinging Auger Feeder numbers are Iocated on the right side of the Pivot Frame.

“Right” and “Left” are determined from a position standing at the rear of the Mixer and looking toward the Drawbar

Hitch. The Mill Feeder is on the “Right” side and the Mixer Unloading Conveyor on the “Left” side.

NOTE: You will find common hardware such as nuts, bolts, etc. listed but not illustrated in parts lists in this manual. Hard-
ware listed with the particular part is for mounting purposes and is not included when the part is ordered for replacement.

Gehl Company reserves the right to make changes or improvements in the design or construction of any part without

incurring the obligation to install such changes on any unit previously delivered.

HN
HIN
HLN
SN
CN
WN

PW
LW

Page
Introduction .. .......... ... . . . . .. ... 2
Decal Locations .. ............. ... ..., 34
Transmission .. ... ... .. ..ttt e e e 5
Frame . ... ... ... .. 6-7
Tank and Hopper . ... .. .. .ottt i i e 8-10
Mixer Drive . ... .. .. ... 10
Power Take-Off Drive . ............... ... ... v, 11-13
Unloading Conveyor ... ..... .. ... ..t iinieunennenn.. 14-15
Conveyor Drive . ........... .0 16-18
Mill Cylinder .. ... e e e e e e 19
Mill Frame and Blower . ... ........ ... ... ... ... ....... 20-21
95SAF Feeder Trough .. ......... ... ... . ... ......... 22-23
95SAF Feeder Drive . ............. ... .. 0iirinennn.. 24-26
150HF Hay Feeder . . ... ....... ... .. ... .. ... .. ... . 27-29
150HF Hay Feeder Drive . . .. .. ....... ... ... ... ... ..... 30-31
150PBF Feeder Head (Used after Serial No. 1410) ............ 32-34
150PBF Feeder Head (Used before Serial No. 1411) .......... 35-38
150PBF Feed Conveyor .. ............c.uuuemunenennnn 39-41
ACCESSOTIBS .. . . .. e e e 42-43
150PBF Hydraulic Feeder Head ........................ 44-46
150PBF Hydraulic Feed Conveyor . ..................... 48-49
Hydraulic Unloading Conveyor .. ........................ 50-51
Hydraulic Conveyor Drive .. ............ ...t uen... 52-53
9SSAF Hydraulic Feeder Trough .. ...................... 54-55
95SAF Hydraulic Feeder Drive . ... ...................... 56-57
I150HF Hydraulic Hay Feeder .......................... 58-59
Hydraulic System .. ....... ... .. ... ... ... ... ... . ... 60-61
Folding Conveyor ................. .. ... viievun... 62-63
Hopper ...... ... . . . . 64
WINCh - - ittt e e e e e 65
Selector Valve .. .. ... i, 65
95MX/955AF HydraulicMotor . .. ....... ... ... ... ........ 66
955AF/150HF Flow Control Valve. . . .. .................... 66
150HF Hydraulic Motor . . .. .. ... ... it 67
Selector Valve . . . .« oo oo it i i e i e e e e e e 67
95MX/955AF Hydraulic Motor . .. ......... ..., 68
150HF Hydraulic Motor . . . . ... ... oo i 68
Universal DIives: - « - v« c « et it e e e e e e e e e e e e e 69-71
Hitch Jack - - - -« v o v i it et it e e e e e e e e et e et ittt e seeeenn 72
Numerical IndeX - - - « e v it it e e et e et e e et e 73-79

Parts lists in this manual contain various abbreviations. Below is an explanation of these abbreviations.
Hexagon Nut ILW - Internal Tooth Lock Washer
Hexagon Jam Nut ELW - External Tooth Lock Washer
Hexagon Lock Nut
Slotted Nut LH. - LeftHand Thread
Castellated Nut NF - National Fine Thread
Wing Nut S-L - Self-Locking
DPT - Double Pitch Tooth

Table of Contents

Plain Washer
Lock Washer



DECAL LOCATIONS

Decal locations are shown to assist in application of new decals in the event of damage to the decal or refinishing of
the machine. Check below for their locations.

Surfaces must be free from dirt, dust, grease and other foreign material before applying decals. To apply decals, remove
the smaller portion of the decal backing paper and apply this part of the exposed adhesive backing to the clean surface
in respective position. Peel other portion of the backing paper off slowly and apply decal.

The Decal Set Number for 95MX is 600157. The set includes thefollowing Decals:

1 047974
2 041070
3 053370
4 053456
5 - 053351
6 - 042298
7 - 050263
8 - 053374
9 - 049062
10 - 041069
11 - 041065
12 - 053461
13 - 049262
14 - 049452
15 - 050202

Fast, Slow

High, Low

Direction Arrow

Gehl Mix-All

Universal Drive Instructions
Lubricate Every 5 Hours
Shear Bolts

Be Careful and Chain Instructions
Gehl - 21"

Important

Important - Keep Belts Tight
Clutch Pin Instructions
Adjust Chain

95 (Two Places)

Caution

16
17
18

19
20
21

22

23
24
25
26
21

053369
053354
042614

053359
053366
041066
041067
047803

053514
053513
052134
053890
052162

Gehl (5 x 46) - (Two Places)

Be Careful (Two Places)

Do Not Operate Below Horizontal -
Raise Flap

Grease Arrow

Do Not Remove

6, 7,8 9 10 - (Two Places)

1,2, 3,4 5 - (Two Places)

Weights and Measurements (without
Electronic Scale)

Caution

Remove Before Operating

Instructions

Caution

High - Neutral - Low



DECAL LOCATIONS

NOTE: Always order Decals by set number. DO NOT
order Decals separately.

4

RRUN -]

IMPORTANT: Always observe safety rules shown
Decals.



95MX - TRANSMISSION

WARNING - Order By Part Number - Do
Not Use Illustration Reference Numbers

3
d
29
25
>
&2
Ref.  Part No. Ref.  Part No.
No. No. Part Name Req. No. No. Part Name Req.
1 10E20 Washer .................... 1 17 047693  Transmission Cover ............ 1
(Used after Serial No. 5440) 650023  Hex. Hd. Cap Screw 5/16 x 5/8.. 4
2  4H42 SetCollar .................. 1 (4) 5/16 LW 654024
650216  Soc. Hd. Set Screw 3/8x 3/4 .. 1 660004 PipePlug-1/2 ............ 1
3 7H73 Shim Washer ............. As req. 18 047694  Transmission Drive Shaft 1% x 13-15/161
4 17H142A Transmission Gear (14T) ........ 1 655533  Woodruff Key 5/16 x 1% ...... 1
5 17H144 Conveyor Shaft Bearing ........ 1 19 047695  Mixer Drive Shaft ............ 1
(Used before Serial No. 5441) 655021  Cotter Pin 3/16 x 1% ...... 1
(Includes Two 17H238 Bushing) 655507  Woodruff Key 5/16 x1 ...... 1
051427  Conveyor Shaft Bearing ........ 20 047696  Conveyor Drive Shaft 1 x 10-7/8... 1
(Used after Serial No. 5440) (Used before Serial No. 5441)
(Includes Two 17H238 Bushing) 655020 Cotter Pin 3/16 x 1% ...... 1
570023  Grease Fitting. . ............ 655507  Woodruff Key 5/16 x1 ...... )
650028  Hex. Hd. Cap Screw 5/16 x 1 .. 4 051425  Conveyor Drive Shaft 1 x 10-7/8 .. 1
(4) 5/16 LW 654024 (Used after Serial No. 5440)
6 17H238 Bearing Bushing .............. 2 655020 Cotter Pin 3/16 x 1% ........ 1
7 H267 Shim Washer ................ 1 655507  Woodruff Key 5/16 x1 ...... 1
8 H267A  Shim Washer ................ 3 655533  Woodruff Key 5/16 x 1% ...... 1
(Two req’d. before Serial No. 5441) 21 047697  Bearing Cover Gasket .......... 1
(One req’d. after Serial No. 5440 22 047698 BearingCover ................ 1
and before Serial No. 6971) 650023  Hex. Hd. Cap Screw 5/16 x 5/8. . 3
9 D932A  Washer .................... 1 (3) 5/16 LW 654024
10 C14121 Bearing Retainer . ............. 1 23 047852 OilSeal .................... 1
(Used before Serial No. 5441) 24 047853 RetainingRing .............. 2
B11162B Bearing Retainer . ............. 1 25 047854  RetainingRing .............. 2
(Used after Serial No. 5440) 26 520000 LockNut .................. 1
11 044110 RetainingRing .............. 2 27 520001 Lock Washer ................ 1
12 044500  Transmission Drive Gear (14T) .02 28 520054 BearingCup ................ 2
13 044645 GearSpacer ................ 1 29 520064 Bearing ..........c000000000 2
14 047549  Transmission Housing .......... 1 30 520085 BearingCollar .............. 1
570016  Relief Fitting . ............. 1 31 520201 BearingCone ..........000... 2
15 047620 CoverGasket ................ 1
16 047692  Transmission Assembled ........ 1
652012  Hex. Hd. Mach. Bolt 1/2x 6% .. 3

(3) 1/2 HN 653018 - (3) 1/2 PW 654009
(3) 1/2 LW 654030



95MX - FRAME

Additional Parts Required For
Mixer With Scale

(Used After Serial No. 5440)

Used before 18
Serial No. 5441 Y]

WARNING - Order By Part Number - Do
Not Use Illustration Reference Numbers



95MX - FRAME

Ref.
No.

PSS S

[ 2 0¥]

10

11

13

14

15

16
17
18
19
20

21
22

23

Part No.
No. Part Name Req.
6H175 Conveyor Hold-Down Spring . ... ... 1
6H176 Hold-Down Spring Hook . . . ... .... 1
H8055A Washer...................... 2
R13033DA HitchJack ................... 1
(Used before Serial No. 5441)
0519088 HitchJack ................... 1
(Used after Serial No. 5440)
042826  Transmission Shim Washer. .. ... .. 15
047871 Mixer Tank Support -Side......... 2
650060  Hex.Hd.Cap Screw 3/8x1...... 12

(8) 3/8 HN 653010 - (4) 3/8 HLN 653075
(12) 3/8 PW 654006 - (8) 3/8 LW 654026

047895  ConveyorPost................. 1
650060  Hex.Hd.CapScrew 3/8x1....... 6
(6) 3/8 HN 653010 - (6) 3/8 PW 654006
(6) 3/8 LW 654026
047898 ConveyorRest ................ 1

650124  Hex.Hd.Cap Screw 1/2x3-1/2....1
(2) 1/2 HLN 653077 - (2) 1/2 PW 654009
047900  Conveyor Post Brace. . .. ......... 1

650104  Hex.Hd.Cap Screw 1/2x1....... 1
650119  Hex.Hd.Cap Screw 1/2x2-3/4....1
(2) 1/2 HN 653018 - (1) PW 654024
(2) 1/2 LW 654030
048066  Screen Support . ............... 1
650025 Hex.Hd.Cap Screw 5/16 x 3/4
(5) 5/16 HN 653007 - (5) 5/16 LW 654024

048067 Brace....................... 1
048068 ScreenStop................... 2
650028  Hex.Hd.Cap Screw 5/16x1...... 4
(4) 5/16 HN 653007 - (4) 5/16 LW 654024
048740 Drawbar..................... 1
(Used before Serial No. 5441)
051596 Drawbar..................... 1
(Used after Serial No. 5440)
650104  Hex.Hd.Cap Screw I/2x1...... 12

650106  Hex.Hd.Cap Screw 1/2x 1-1/4....4
(16) 1/2 HN 653018 - (16) 1/2 LW 654030

048745¢ MainFrame. ... ............... 1
(Used before Serial No. 5441)
655013 CotterPin1/8x2............. 2
051419 Main Frame. . . ... ............. 1
(Used after Serial No. 5440)
655013  CotterPin1/8x2............. 2

650062  Hex.Hd.Cap Screw 3/8x1-1/4... .4
650106  Hex.Hd.Cap Screw 1/2x1-1/4....8
(4) 3/8 HN 653010 - (8) 1/2 HN 653018
(4) 3/8 PW 654006 - (8) 1/2 PW 654009
(4) 3/8 LW 654026 - (8) 1/2 LW 654030

049242 Washer...................... 2
(Used before Serial No. 5441)

520054 BearingCup .................. 2

520199 BearingCup .................. 2

520200 BearingCone.................. 2

520201  BearingCone.................. 2

550033  Drop Center Wheel. . ............ 2
(For 7.60 x 15 Tires)

550070  Drop CenterWheel. . . ... ........ 2
(For 14* Tires Rated @ 2100 Ibs.)

048060  Wide Base Wheel . .............. 2
(For 11.00 x 15 Flotation Tires)

550041 WheelBolt .................. 12

550073 WheelHub .............. T2
(Includes One 520054
and One 520199)

550074 GreaseSeal................... 2

Ref.

No.

24
25

26

27
28
29

30

31
32
33

34

36
37
38
39
41
42
43
45
46
47
48

49

Part No.
No. Part Name Req.
550075 DustCap .................... 2
620005  RetainingRing ................ 1
(Used before Serial No. 5441) ’
051909  RetainingRing . ............... 1
(Used after Serial No. 5440)
620028  Conveyor Rest Grommet. ......... 4
Additional Parts Required For
Mixer Without Scale
17H340A DrawbarClip-Lower . .. ......... 1
M12234 Washer...................... 2
R13139A Drawbar Clip-Upper. . .. ......... 1

N

650144  Hex.Hd.Cap Screw 5/8 x 1-3/4 . ..
(2) 5/8 HN 653021 - (2) 5/8 LW 654032
051609 AxleSpindle . . . ............... 2
(Used after Serial No. 5440)
655013 CotterPin1/8x2.............
650106. Hex.Hd.Cap Screw 1/2x 1-1/4 .
650406  Hex.Hd.Cap Screw 3/8 x 1-1/2 .
(8) 1/2 HN 653018 - (2) 3/8 NFSN 653102
(8) 1/2 LW 654030 - (2) 3/4 LW 654034
13E24 RollPin ..................... 2
(Used before Serial No. 6971)

MMN

051404  Scale Mounting Screw 5/16 x 1 Gr.5 . .2
(Used before Serial No. 6971)

052010  Scale Axle Support. .. ........... 2
(Used before Serial No. 9841)

058482  Scale Axle Support. .. ........... 2

(Used after Serial No. 9840)
650062  Hex.Hd.Cap Screw 3/8x1-1/4....8
650122  Hex.Hd.Cap Screw 1/2x3-1/4....2
(8) 3/8 HN 653010 - (2) 1/2 HN 653018
(4) 1/2 PW 654009 - (8) 3/8 LW 654026
(2) 1/2 LW 654030

052014  ScaleSpindle. .. ............... 2

655013  CotterPin1/8x2 ............ 2
-(2) 7/8 HF SN 653012

052016  Drawbar Support - Upper. .. ....... 1

650406  Hex.Hd.Cap Screw 3/4 x 4-1/2Gr.5.2
(2) 3/4 HN 653026 - (2) 3/4 LW 654034

052018  Drawbar Support - Lower . ........ 1
052019  Drawbar Cover Support. . .. ....... 1
052023  Drawbar Scale Remforcement ....... 1
052036 Shim....................... 4
052050  Drawbar Mounting Pad ........... 2
052051 Scale Indicator. . .. ............. 1
052052 PowerCord................... 1
052053  Mounting Bracket. . .. .. ......... 1
052055  Indicator AdapterPlug .. .. .. e 1
052137  ScaleMounting . .. ............. 1
(Used before Serial No. 6971)
052140 MountingClamp ............... 2
(Used before Serial No. 6971)
600798  Female Power Connector. . . .. ..... 1
(Used before Serial No. 6971)
058615  InsulationClamp ............ ... 1
(Used after Serial No. 1115) .
058616  InsulationClamp .. ............. 2

(Used after Serial Mo. 1114)

ATo Service Jack Latch, Order Latch Service Kit

Number 620009.
For Replacement, Order 051908 w/One 051909 and

One 052340.

8 To Service Jack Latch, Order Latch Service Kit
Number 900989.

€ For Replacement, Order 051419 w/Two M12234, (2)
(2) 051609, (8) 650106, (2) 650406, (8) 653018,
(8) 654030, and (2) 654034.

ALWAYS GIVE MODEL AND SERIAL NUMBER WHEN ORDERING SERVICE PARTS



95MX - TANK and HOPPER

WARNING - Order By Part Number - Do
Not Use Illustration Reference Numbers

.

Used Before Serial No. 5441

ALWAYS GIVE MODEL AND SERIAL NUMBER WHEN ORDERING SERVICE PARTS



95MX - TANK and HOPPER

Ref. Part No. Ref.  Part No.
No. No. Part Name Req. No. No.a Part Name Req.
‘1 6H14D Dust Collector Elbow . .. ......... 1 33 047732  Shut-OffSlide . ................ 1
(Used before Serial No. 5441) 34 047733  OQutletCover . ................. 1
051587  Dust Collector Elbow. . .. ......... 1 35 047734  Mixer Tube Guide. . .. ..........:3
(Used after Serial No. 5440 655016 CotterPin3/16x1 ........... 3
650005  Hex.Hd.Cap Screw 1/4x3/4 .. ... 8 (6) 1/2 HN 653018 - (3) 1/2 PW 654009
(8) 1/4 HN 653005 - (16) 1/4 PW 654002 36 047770  Mixer Cover-Front ............. 1
(8) 1/4 LW 654022 650003 Hex.Hd.Cap Screw 1/4x5/8 ... .12
2 7K73 Washer . ..o 4 (12) 1/4 HN 653005 - (12) 1/4 PW 654002
3 17H163A AugerSeal ................... 1 (12) 1/4 LW 654022
-4 17H164A InspectionWindow.............. 1 37 04771 Mixer Cover-Center. . .. ......... 1
5 17H179A HopperGuardClip.............. 2 650003  Hex.Hd.Cap Screw 1/4x5/8 ... .10
650023 Hex.Hd.Cap Screw 5/16 x 5/8. . . . . 2 (10) 1/4 HN 653005 - (10) 1/4 PW 654002 ‘
(2) 5/16 HN 653007 - (2) 5/16 PW 654004 (10) 1/2 LW 654022
(2) 5/16 HLN 653073 - (2) 5/16 LW 654024 38 047772 MixerCover-Rear.............. 1
6 17H180A Hopper Guard Catch............. 1 650003  Hex.Hd.Cap Screw 1/4x5/8 ... .11
650023  Hex.Hd.Cap Screw 5/16 x 5/8. . . . . 1 (11) 1/4 HN 653005 - (11) 1/4 PW 654002
7 17H190A" Cloun-Out Cover Gasket | I
ean-Out Cover Gasket . .........1 39 047773 ~ Conveyor Hanger Arm ...........
8 17H191A Window Gasket ............... 1 ¥ 047675%3025 Cmﬁ':,f (l)_lrdHCa:gesrcir‘rvn 5/16 x3/4. . . .. ;
9 17H245  Inspection Window Frame . . .. ... .. 1 (3) 5/16 HN 653007 - (3) 5/16 LW 654024
10 17H328A SideLock ................... 1 40 047829 Dust Collector Clamp ____________ 1
(Used before Serial No. 5441) 650028  Hex.Hd.Cap Screw 5/16x1. ... .. 2
052381 Sidebock ................... 1 (3) 5/16.HN 653007 - (2) 5/16 PW 654004
(Used after Serial No. 5440) (3) 5/16 LW 654024
650056  Hex.Hd.Cap Screw 3/8 x3/4 .. ... 1 41 047832 Blower Pipe (27-1/27) .. .. 1
(2) 3/8 PW 654006 - (1) 3/8 LW 654026 (Used before Serial No. 5441)
11 17H333 HopperCoverHinge .. ........... 1 42 047838  Mixer Tube S 1
650267  Truss Head Screw 5/16 x 5/8 . . . . . 5 650025  Hex.Hd.Cap Screw 5/16 x 3/4. . . . . 4
(5) 5/16 HN 653007 - (5) 5/16 LW 654024 (4) 5/16 HN 653007 - (4) 5/16 LW 654024
12 17H338 HopperCoverCatch .. ........... 1 43 048018  Ladder. .. . . 1
13 17H394 HopperCoverHinge .. ........... 1 650025  Hex.Hd C.a.p-S;c're.w 5 / 16 x 3 [4 """ 2
650267  Truss Head Screw 5/16 x 5/8 . . . .. 8 650028  Hex.Hd.Cap Screw 5/16x 1. . . . .. 1
(8) 5/16 HN 653007 - (8) 5/16 LW 654024 650032  Hex.Hd.Cap Screw 5/16 x 1-1/2 . . .1
14 17H418 Washer ... ... .............1 (4) 5/16 HN 653007 - (1)'5/16 HLN 653073
15 17H419  SetCollar ... .. ... .......... 1 (4) 5/16 PW 654004 - (4) 5/16 LW 654024
650201  Soc.Hd.Set Screw 5/16 x 5/16. . . . . 2 44 049067  Concentrate Hopper 1
16 H474 Cover Hold-Down Spring .. ....... 1 650060 Hex.Hd. Ca Scre\;v'3./é ;(.1 ....... 3
650005  Hex.Hd.Cap Screw 1/4x 3/4 . . . .. 2 (3) 3/8 HN 653010 - (6) 3/8 PW 654006
(2) 1/4 HLN 653071 - (2) 1/4 PW 654004 (3) 3/8 LW 654026
17 B11335 Bearing Retainer . ... ... .......... 1 45 049079 Mixer Cover Lid 1
650028  Hex.Hd.Cap Screw 5/16x 1. .. ... 2 46 049086 Cover Seal .. . ... .. ... ... 1
(2) 5/16 HN 653007 - (2) 5/16 PW 654004 47 049093  Mixer Auger T 1
. 1:2>3 S
(2) 5/16 LW 654024 (Includes Two 040310
18 040126  Inspection Window ............. 1 and One 040311') _
19040127  Window Gasket .._............. 1 650060  Hex.Hd.Cap Screw 3/8 x 1 4
20 040197 Inspection Window Frame ., .. ... .. 1 650106 He .Hd.C P Screw 1/2 1_'1'/4 e 2
21 040258 Cover Spacer ................. 1 (4) 3/8 HN )6(530.10al_) 201'1\;/2 HNX653018 T
22 040271  Mixer Cover Clip . . .. oo 2 (43 3/8 LW e34026 (A1 16 LW 634030
650025  Hex.Hd.Cap Screw 5/16 x 3/4. . . .. 2 48 049115  Inlet Pi -@) 1
(2) 5/16 HN 653007 - (2) 5/16 LW 654024 650005  Hex Ha.Can Screw Vax3jd 4
23 040276 Mixer Auger Support . ........... 1 650025 Hex.Hd'Cap SCrew : l6x A .
650025  Hex.Hd.Cap Screw 5/16 x 3/4. . .. 4 /4 HY £33002 (S SILOXSMA -
(4) 3/16 HN 653007 - (4) 5/16 LW 654024 3 053005 - () 3116 KN 653007
24 040292 Concentrate Hopper Cover. . .. ... .. 1 ( 4) 1/ 2 {‘{VV 0240 222 (4) 5/16 LW 6540
25 040204  Hopper Guard .. ... ...... ... ... L 4y paorns) LW ESE .
26 040310 MixerPaddle. .. ........... L2 : st Collector . PR e
650060 HeX Hd. Ca SCI'eW 3/8 x1.... 77 4 . (Used before Senal No. 5441)
(4) 3/8 HN 653010 - (2) 3/8 LW 654026 051590 Dust Collector. . EREEEE R TIIE 1
27 040311  Agitator Paddle . ... .......... 1 | _(Used after Serial No. 5440)
650106  Hex.Hd.Cap Screw 1/2x 1-1/4 _..2 50 049133 MixerTank.................. -1
(2) 1/2 HN 653018 (4) 5/16 LW 654030 650025 Hex.Hd. Cap Screw 5/16 X 3/4 ..... 2
28 040316  Clean-Out Cover . ....... 1 630028 Hex.Hd.Cap Screw 5/16x1 - .. -1
29 042373  SealerPlate, .. ... ... =100 650032  Hex.Hd.Cap Screw 5/16 x 1-1/2 .. .1
650025  Hex.Hd.Cap Screw 5/16 x 3/4. . . . . 4 650062  Hex.Hd.Cap Screw 3/8x1-1/4 ...8
(4) 5/16 HN 653007 - (4) 5/16 LW 654024 (4) 5/16 HN 653007 - (4) 5/16 WN 653094
30 044674 Spline Coupling ... ............ 1 (8) 3/8 HN 653010 -(8) 5/16 PW 654004
31 047716  Discharge Conveyor . . ........... 1 (16) 3/8 PW 654006 - (4) 5/16 LW 654024
655533 Woodruff Key 5/16 x 1 HRD (8)3/8 LW 654026 =
32 047728 TroughCover ................. 1 (Parts List Continued On Next Page)

650023  Hex.Hd.Cap Screw 5/16 x 5/8. . .. 18
(6) 5/16 HN 653007 - (18) 5/16 PW 654004 '
(18) 5/16 LW 654024 _ 9



95MX. - TANK and HOPPER

Ref.
No.

51

52
53

54

95MX - MIXER DRIVE

Ref.
No.

o] [0 <] N o

0

Part No.
No. Part Name Req.
049138  Intake Trough .............. 1
650005  Hex. Hd. Cap Screw 1/4x 3/4 .. 4
650028  Hex. Hd. Cap Screw 5/16 x1 .. 5
(4) 1/4 HN 653005 - (9) 5/16 HN 653007
(8) 1/4 PW 654002 - (5) 5/16 PW 654004
(4) 1/4 LW 654022 - (9) 5/16 LW 654024
049141  Connector Pipe (5”) .......... 1
(Used before Serial No. 5441)
049472  Pivot Bracket ................ 2
650269  Truss Head Screw 5/16 x 3/4 . 4
(4) 5/16 HN 653007 - (4) 5/16 PW 654004
(4) 5/16 LW 654024
050161  Pivot Bracket Spacer .......... 2

(Used after Serial No. 5440)

Ref.

No.
55

56

57
58
59

Part No.
No. Part Name Req.
051585 BlowerQutlet .............. 1
(Used after Serial No. 5440)
652021 Carriage Bolt 1/4x 1/2 ...... 4
(4) 1/4 HN 653005 - (4) 1/4 PW 654002
(4) 1/4 LW 654022
052041 TAPE . v oo et 2
(Used after Serial No. 5440)
520063 Ball Bearing ................ 1
520084  Bearing Collar .............. 1
650340  Spline Coupling Bolt 1/2x4 .... 1

(1) 1/2 HN 653018 - (1) 1/2 LW 654030

AFor Replacement, Order 052381.

NOTE: To Order Complete Set Of Decals, Specify Decal
Kit Number 600157.

No. Part Name Req.
. 17H185  Conveyor Drive Sprocket (16T) . . ... 1
(Used before Serial No. 7789)
H8016 Conveyor Drive Sprocket (20T) ... .. 1
(Used after Serial No. 7788)
650210  Soc.Hd.Set Screw 3/8x 5/16 . . ... 1
H275 Bearing Retainer ............... 4
652026  Carriage Bolt 5/16x3/4 ........ 6
(6) 5/16 HN 653007 - (6) 5/16 LW 654024
H7838”  Bearing Retainer ................ 4
(Used before Serial No. 5441)
H8334 Bearing Retainer .. ............. 4
(Used after Serial No. 5440)
652047  Carriage Bolt3/8x1........... 6

(6) 3/8 HN 653010 - (6) 3/8 LW 654026
H7846 Bearing Retainer ...............
652029  Carriage Bolt 5/16 x 1
(3) 5/16 HN 653007 - (3) 5/16 LW 654024

H8254 Chain Tightener Sprocket (17T) . . . .. 1
650150  Hex.Hd.Cap Screw 5/8 x 2-3/4....1
gl) 5/8 HN 653021 - (3) 5/8 PW 654012
1) 5/8 LW 654032
U10117  Intake Conveyor Key 5/16 x 5/16 x4 2

(One req’d before Serial No. 5441)

B11221  Driven Sprocket Key 5/16 x 5/16x 2. .2
(One req’d before Serial No. 5441)

040638  Universal Joint Key 1/4 x 1/4 x 1-1/4, . 2
(One reyy’d before Serial No. 5441)

0442268 UniversalJoint. . .. ............. 1

570004  GreaseFitting . . ............. 2

650203  Soc.Hd.Set Screw 5/16 x3/8 .. ... 2

650206  Soc.Hd.Set Screw 5/16x1/2..... 2

047907  Intake Conveyor ............... 1

Ref.

No.
11

12
13

17
18

19
20

21
22
23
24

Part .
No. Part Name Req.
047937  Sprocket (20T-32T) .. ........... 1
650212  Soc.Hd.Set Screw 3/8 x 3/8 ...... 1
650214  Soc.Hd.Set Screw 3/8x 1/2......
047941  Mixer Drive Shaft 1-1/4 x 39- 3/ 16....1
047957  BearingBracket................ 1
650028  Hex.Hd.Cap Screw 5/16x1...... 4
(4) 5/16 HN 653007 -(8) 5/16 PW 654004
047995  Guard Bracket - Right Upper . ... ... 1
047997  Guard Bracket - Right Lower . . .. ... 1
650025  Hex.Hd.Cap Screw 5/16 x3/4. . . . . 1
650028  Hex.Hd.Cap Screw 5/16x1...... 1
(2) 5/16 HN 653007 - (2) 5/16 PW 654004
(2) 5/16 LW 654024
049100 MixerDriveGuard . .. ........... 1
650012  Hex.Hd.Cap Screw 1/4x 1-1/2..
650028  Hex.Hd.Cap Screw 5/16 x1...... 1

(2) 1/4 HN 653005 - (7) 5/16 HN 653007
(1) 5/16 HLN 653073 - (1) 5/16 WN 653094
(3) 5/16 PW 654004 - (2) 1/4 LW 654022

(7) 5/16. LW 654024 -
049104 PTOShield................... 1
049105  Guard Bracket - Left Lower. .. ..... 1
(Used before Serial No. 5441)
052038  Guard Bracket - Left Lower. .. ...:.1

(Used after Serial No. 5440)
650025  Hex.Hd.Cap Screw 5/16x 3/4. . . . . 2
(2) 5/16 HN 653007 - (2) 5/16 LW 654024

049106 GuardCover.................. 1
500082  Chain (No. 50) If 70 Links Including

One (500057) Connector Link

(Used before Serial No. 7789). . . . . 1
500179  Chain (No. 50) of 72 Links Including

One (500057) Connector Link

(Used after Serial No. 7788)
520063 BallBearing................... 3
520065 BallBearing................... 2
520084  BearingCollar . ................ 2
520085  BearingCollar .. ............... 2

AFor Replacement, Order H8334.
B See Page TN for Universal Drive Service Parts.



95MX - POWER TAKE-OFF DRIVE

ADDITIONAL PARTS REQUIRED FOR
1000 RPM PTO DRIVE

(Used before Serial No. 5441)

ADDITIONAL PARTS REQUIRED FOR
540 RPM PTO DRIVE

ALWAYS GIVE MODEL AND SERIAL NUMBER WHEN ORDERING SERVICE PARTS

1




Y

95MX - POWER TAKE-OFF DRIVE

Ref.
No.

B - N V. R S FV R N1

10
11

12

13

14

15

16

17

18

19

12

Part No.
No. Part Name Req.
13H24 Clutch Lift Pin .............. 1
13E29 Clutch Spring .. .............. 1
13H55 Shim Washer ................ 4
13E56 Clutch Spacer .............. 1
13E60 Driven Sheave Key ............ 1
13E61 Bearing Housing .. ............ 2
650206  Soc. Hd. Set Screw 5/16 x 1/2 .. 2
13E62 Belt Take-Up Screw .......... 2
(2) 3/4 HN 653026 - (1) 3/4 HIN 653051
(2) 3/4 LW 654014
17H208  Safety Flange Key 1/4 x 1/4 x 2 1
D316 SetCollar .................. 1
650214  Soc. Hd. Set Screw 3/8 x 1/2 1
H6098A Clutch Key 3/8 x 3/8x 1% ...... 1
040092  Drive Sheave Clutch .......... 1
650213  S-L Soc. Hd. Set Screw 3/8 x 3/8 1
650217  S-L Soc. Hd. Set Screw 3/8x 3/4 1
040175  Main Drive Sprocket (16T) ... ... 1
(Includes 040179 Bushing)
040179  Drive Sprocket Bushing ........ 1
044116 Latch .................... 1
(Used after Serial No. 5440)
650339  Rd.Hd.Mach. Screw No. 1224x1/2 2
(2) No. 1224 HN 653001 -
(2) No. 1224 LW 654019
047590  Bearing Support .............. 1
650060 Hex. Hd.Cap Screw 3/8x 1 .. 8
(8) 3/8 HN 653010 - (4) 3/8 PW 654006
(8) 3/8 LW 654026
047874 ~ Mill Drive Guard .. .......... 1
(Used before Serial No. 5441)
051959  Mill Drive Guard ............ 1
(Used after Serial No, 5440)
047878  Guard Bracket - Upper ........ 1
(Used before Serial No. 5441)
051971  Guard Bracket - Upper.......... 1
(Used after Serial No. 5440)
047879  Guard Bracket - Lower ........ 1
(Used before Serial No. 5441)
047880  Guard Support .............. 1
(Used before Serial No. 5441)
051966  Guard Brackei - Front .......... 1
(Used after Serial No. 5440)
650028  Hex. Hd. Cap Screw 5/16 x 1 2

(3) 5/16 HN 653007 - (2) 5/16 PW 654004
(2) 5/16 LW 654024

Ref.
No.

20
21

22

23

24

25

26

27
28
29
30
31

32
33

34
35

36

Part No.
No. Part Name Req.
048098  PTO Drive Shaft 1-5/8 x 40-7/16 .. 1

051963 Guard Extension . ............. 1
(Used after Serial No. 5440)

(2) 5/16 HN 653007 - (2) 5/16 HLN 653073

(4) 5/16 PW 654004 - (2) 5/16 LW 654024

051967  Pivot Bracket - Front .......... 1
(Used after Serial No. 5440)

650025  Hex. Hd. Cap Screw 5/16 x 3/4.. 2

650028  Hex. Hd. Cap Screw 5/16 x 1 .. 2

(2) 5/16 HN 653007 - (2) 5/16 HLN 653073
(6) 5/16 PW 654004 - (2) 5/16 LW 654024

051968  Guard Bracket - Lower ........ 1
" (Used after Serial No. 5440)
051969  Pivot Bracket - Rear .......... 1
(Used after Serial No. 5440)
652029  Carriage Bolt 5/16 x 1 ...... 1
(1) 5/16 HN 653007 - (1) 5/16 LW 654024
051970  Mill Guard Spacer ............ 2
(Used after Serial No. 5440)
500159  Chain (No. 60) of 71 Links Including
: One (500160) Connector Link and
One (500161) Offset Link .... 1
(Used before Serial No. 7891)
500220  Chain (No. 60) of 70 Links Including
One (500160) Connector Link and
One (500161) Offset Link .... 1
(Used after Serial No. 7890)
520098 Ball Bearing ................ 2
520099  BearingCollar .............. 2
520188  Ball Bearing ................ 2
540007  Retaining Ring .............. 2
540035 SnmapRing .................. 1
ADDITIONAL PARTS REQUIRED FOR
540 RPM TRACTOR PTO DRIVE
13E23 Clutch Shifter Pin ............ 1
D316 SetCollar .................. 1
650214  Soc. Hd. Set Screw 3/8 x 1/2 .. 1
H7028 Washer .................... 1
C14118  Chain Tightener Sprocket (15T) .. 1
650148  Hex. Hd. Cap Screw 5/8 x 2% .. 1

(1) 5/8 HN 653021 - (4) 5/8 PW 654012
(1) 5/8 LW 654032

040145 Safety Flange . ............... 1

650012  Hex. Hd. Cap Screw 1/4x 1% .. 1
(1) 1/4 HN 653005 - (1) 1/4 LW 654022

(Parts List Continued On Next Page)



95MX - POWER TAKE-OFF DRIVE

Ref.

No.

37
38
39

40

41

42

45
46

47

48
49

50
52

53

54

55
56

Part No.

No. Part Name Req.
047546 Powerband Belt................ 1
047564  Mill Driven Sheave (4.8 Dia.) ....... 1
047566" Mill Drive Sheave (24 Dia.). . .. ..... 1

(Used befcre Serial No. 8000)
053015  Mill Drive Sheave (24 Dia.)
(Used after Serial No. 7900)
048291  Chain Tightener Bracket . .. ....... 1
652026  Carriage Bolt 5/16 x3/4 . ... .... 4
(4) 5/16 HN 653007 - (4) 5/16 LW 654024
048760%  Universal Joint w/sq. Shaft (Rex) . .. .1
570004  Grease Fitting . . ............. 1
OR
0560508  Universal Joint w/sq. Shaft (Weasler) . . 1

570004  Grease Fitting . . . ... ......... 1
048761°  Universal Joint w/sq. Tube (Rex) . . . . 1

570004  Grease Fitting . . .. ........... 1

570014 = Grease Fitting . . .. .. ......... 1

OR
056051€  Universal Joint w/sq. Tube (Weasler) . . 1

570004  Grease Fitting . . .. ........... 1

570014  Grease Fitting . . ............. 1

ADDITIONAL PARTS REQUIRED FOR

1000 RPM TRACTOR PTO DRIVE
13E24 Clutch LiftPin ................ 1
H275 Bearing Retainer . .............. 4
650025  Hex.Hd.Cap Screw 5/16x3/4 ... .6
(6) 5/16 HN 653007 - (6) 5/16 LW 654024

H728B SPacer ... ... .ii i 1

D932A Washer. .. ................... 2
(Used after Serial No. 5440)

H7126 Washer. . . .« ovieinini .. 4
(Six req’d. before Serial No. 5441)

B11221  Safety Hange Key 5/16 x 5/16x2 .. .1

C14070 Washer. ... ...... ... ... ..... 2
(Used after Serial No. 5440)

040012  Mill Driven Sheave (4.8 Dia.) .. ..... 1

040209_  Mill Drive Sheave (13 Dia.) . ....... 1

040861~ SafetyFlange ................. 1

' (Used before Serial No. 13066)

056143  SafetyFlange ................. 1

(Used after Serial No. 13065)
650012 Hex Hd.Cap Screw 1/4 x 1-1/2. .. .1
(1) 1/4 HN 653005 - (1) 1/4 LW 654022

040864 P Mixer Drive Sprocket (16T). ....... 1
(Used before Serial No.

056139  Mixer Drive Sprocket (16T). . ... ... 1
(Used after Serial No.

650200  Soc.Hd.Set Screw 5/16 x1/4 .. ... 1

650203  Soc.Hd.Set Screw 5/16x3/8 .. ... 1
040865  Clutch ShifterPin . ............. 1

(Used before Serial No. 5441)
051098  Clutch ShifterPin . ............. 1
(Used after Serial No. 5440)
040868  Chain Tightener Sprocket Spacer ... .1
Powerband Belt................ 1

040875

Ref. - Part No.

No. No. Part Name Req.
57 048139  Bearing SUPPOTt. . . . . ..o ooon... 1
650025  Hex.Hd.Cap Screw 5/16x3/4.... . .4
(4) 5/16 HN 653007 - (4) 5/16 PW 654004
(4) 5/16 LW 654024
58 048140 IdlerBracket................. |
650060 Hex.Hd.Cap Screw3/8x1....... 2
(2) 3/8 HN 653010 - (2) 3/8 PW 654006
(2) 3/8 LW 654026 - .
59 048145 JackShaft 1x6x9/16........... 1
60 048764  Universal Joint w/sq. Tube. . .. .. ... 1
570004  Grease Fitting . . . . . .. 1
570014  Grease Fitting . . .. ........... 1

61 048850F Chain (No. 60) of 48 Links Including
One (042299) Connector Link . . . . 1
(Used before Serial No. 13066)

056147  Chain (No. 60) of 48 Links Includmg
One (042299) Connector Link .
(Used after Serial No. 13065)
62 049091 Universal Joint w/sq. Shaft. . .. .. ... 1
570004  Grease Fitting . . .. ........... 1
63. 049318  Bearing Support ............. .1
: (Used before Serial No. 5441)
051920  BearingSupport . .............. 1
(Used after Serial No. 5440)
650109 Hex.Hd.Cap Screw 1/2x1-1/2. .. .4
(4) 1/2 HN 653018 - (4) 1/2 PW 654009
(4) 1/2 LW 654030
64 049319 BearingBracket . . . ............. 1
. (Used before Serial No. 5441)
051921 Bearing Bracket . . .. ... ......... 1

(Used after Serial No. 5440)
(2) 3/8 HN 653010 - (2) 3/8 PW 654006

(2) 3/8 LW 654026
65 051924  Bearing Bracket Shim . .. ......... 3
(Used after Serial No. 5440)
66 056141  Idler Sprocket (15T)............. 1
e (Used after Serial No.
67 500225 Chain (No. 60) of 52 Links Includmg

One (042299) Connector Link .
(Used before Serial No. 13066)

056148  Chain (No. 60) of 52 Links Includlng
One (042299) Connector Link .
(Used after Serial No. 13065)
68 520063 . Ball Bearing ........ e 2
69 520084 BearingCollar ................. 2

For Replacement, Order 053015.
® For Heavy Duty Universal Joints w/sq. Shaft, Order
Part Number 048763.
€ For Heavy Duty Universal Joints w/sq. Tube, Order
Part Number 048764.
For Replacement, Order 056139.
. € For Replacement, Order 056143.
For Replacement, Order 056147.
& For Replacement, Order 056148.

NOTE: Vendor Name (Rex or Weasler) is printéd
on Universal Joint Yoke.

ALWAYS GIVE MODEL AND SERIAL NUMBER WHEN ORDERING SERVICE PARTS

13



95MX - UNLOADING CONVEYOR

Used Before Serial No. 5441

WARNING - Order By Part Number - Do
Not Use Illustration Reference Numbers

Ref. Part ‘ No.
No. Ne. Part Name Req.
2  6HI112 Conveyor Bearing. . .. ........... 1

570003  Grease Fitting . . .. ........... 1

650062  Hex.Hd.Cap Screw 3/8x 1-1/4. .. .2
(2) 3/8 HN 653010 - (2) 3/8 LW 654026

Ref. Part , No. . :
3 6H115A = Conveyor Driven Gear (17T) . ... ... 1
No. ~ No. Part Name Req. 650204  S-L'SocHd.Set Screw 5/16 x 3/8. . .2
1 G6HI09C Conveyor .............c...... 1 4 TH115 Conveyor CapHinge .. .. ......... 1
(Used before Serial No. 5441) (Used before Serial No. 5441)
655028  CotterPin1/4x1-1/2 ......... 1 17H333  Conveyor Cap Hinge . . . . .. e 1
655533  Woodruff Key 5/16x 1HRD . ... .1 (Used after Serial No. 5440 '
051911 Conveyor .........c...ivennon. 1 650001 Hex.Hd.Cap Screw 1/4x1/2 . . ... 3
(Used after Serial No. 5440 650021  Hex.Hd.Cap Screw 5/16x1/2 ....2
and before Serial No.13017) (3) 1/4 HN 653005 - (2) 5/16 HN 653007
655028  CotterPin 1/4x1-1/2 ......... 1 (3) 1/4 PW 654002 - (2) 5/16 PW 654004
655533  Woodruff Key 5/16x 1HRD . . ... 1 (3) 1/4 LW 654022 - (2) 5/16 LW 654024
058695 Conveyor ............. PP 1 S 6H132D”A Conveyor Housing Base........... 1
(Used after Serial No.13016) (Used before Serial No. 6971)
655028 CotterPin1/4x1-1/2 ......... 1 053851  Conveyor HousingBase . . ......... 1

655533  Woodruff Key 5/16x 1HRD . . . . . 1 (Used after Serial No. 6970)
" ' : '



Ref.
No.

6

10

11

12
13
14

15
16
17
18

19

20
21

22

.23

24

25

26
27

Part "No.
No. Part Name Req.

6H142AB Conveyor Hanger Cord (15-1/2 Ft)
(Used before Serial No. 5441)

052040  Conveyor Hanger Cord (17-1/2 ft.) .
(Used after Serial No. 5440 and
before Serial No. 8794)
053906  Conveyor Cable (30ft.)........... 1
(Used after Serial No. 8793)
6H144B¢ IdlerGear(17T) ............... 1
(Includes Two U10102 Bushings)
570002  Grease Fitting . . ............. 1
6H158 StopDog . ........ ... ... ..... 1
(Used before Serial No. 5441)
051936 StopDog . ................... 1
(Used after Serial No. 5440)
6H160 Conveyor Collar Spacer. . ......... 2
(Three req’d before Serial No. 5441)
6H164 Hanger Cord Hook . . ... .. ....... 1
(Used before Serial No. 6971)
040164  HangerCornHook.............. 1
(Used after Serial No. 6970)
and before Serial No. 10863)
056145 Pulley Bracket. . ............... 1
(Used after Serial No. 10862)
650341 Hex.Hd.Cap Screw 5/16 x 1-3/4 Gr.51
650487  Hex.Hd.Cap Screw 5/16 x 1 Gr.5. . . 1
(2) 5/16 HLN 653015 - (1) 5/16 PW 654004
6H165AP Conveyor Lift Pulley. . .. ......... 1
(Used before Serial No. 6971)
052828  Conveyor LiftPulley. . .. ......... 1

(Used after Serial No. 6970 and
before Serial No. 10863)

053900 LiftPulley ................... 2
(Used after Serial No. 10862)
6H178 Idler Gear Spacer . . .. ........... 1
6H183 DrainPlug. . ... ............... 1
6H186 Conveyor Gear Shield . . . . ... ... .. 1
650005 Hex.Hd.Cap Screw 1/4x3/4 ... .. 3
(3) 1/4 HLN 653071 - (3) 1/4 PW 654002
D932A Washer. .. ................... 4
H7126 ShimWasher. .. ............... 2
H7163 Washer. . .................... 1
H8054 Washer. .. ................... 1
(Used after Serial No. 6970)
D9048 Conveyor Bearing. . .. ........... 1
- (Used before Serial No. 6971)
570003 Grease Fitting . . ............. 1
053891 Ball Bearing . ............... 1
(Used after Serial No. 6970)
U10102 Idler Gear Bushing . . . ......... 2
U10104 SetCollar. ................. 1
650196  Soc.Hd.Set Screw 1/4x 5/16 . . . .. 1
650201 Soc.Hd.Set Screw 5/16 x 5/16 . . . .1
B11162 ShimWasher. ................. 3
B11353  Bearing Retainer ............... 2
(Used after Serial No. 6970)
650025 - Hex.Hd.Cap Screw 5/16x 3/4 . ...2

(2) 5/16 HN 653007 - (2) 5/16 LW 654024

040245  Conveyor Ratchet Bracket - Right. .. .1
(Used before Serial No. 5441)
051940 Conveyor Ratchet Bracket. .. ... ... 2
(Used after Serial No. 5440)
040246  Conveyor Ratchet Bracket - Left, . . . . 1
"~ (Used before Serial No. 5441)
040278 Ratchet ..................... 1
040445 Hinge Spacer. ................. 2

(Used before Serial No. 5441)

Ref.

No.
28

29

30

31

95MX - UNLOADING CONVEYOR

Part No.
No. Part Name Req.
040908 U-Bolt ...................... 1

(Used after Serial No. 6970 and
before Serial No. 8794)

055096 UBolt . ..................... 1
(Used after Serial No. 8793 and
before Serial No. 10863)
056146  Swivel Pulley Bracket . .. ... . ..... 1
(Used after Serial No. 10862)
570014 Grease Fitting . . . ............ 1
650341  Hex.Hd.Cap Screw 5/16 x 1-3/4Gr51
650545  Hex.Hd.Cap Screw 5/16 x 1-1/4Gr 5 1
650594  Hex.Hd.Cap Screw 1/2x 3-1/4Gr5. 1

(2) 5/16 HLN 653075 - (1) 1/2 PW 653018
(1) 1/2 HLN 653044 - (2) 1/2 PW 654009
(1) 1/2 LW 654030

042083  Conveyor GearGuard . ........... 1
650023  Hex.Hd.Cap Screw 5/16 x 5/8. . . .. 4
(4) 5/16 HN 653007 - (4) 5/16 LW 654024
044396  ConveyorCollar. ............... 1
650047 Hex.Hd.Cap Screw 5/16 x4. ... .. 2
(2) 5/16 HN 653007 - (2) 5/16 LW 654024
047756  ConveyorHousing . ............. 1
(Used before Senal No. 5441)
0519148  ConveyorHousing . . ............ 1
(Used after Serial No. 5440
and before Serial No. 6971)
.~053849  Conveyor Housing . ............. 1
(Used after Serial No. 6970)
047765  Conveyor HousingEnd . . ......... 1
(Used before Serial No. 5441)
051975 .. Conveyor HousingEnd . .......... 1
(Used after Serial No. 5440)
650028 Hex.Hd.Cap Screw 5/16 x1 . .... 5

33

34

35

36

(5) 5/16 HN 653007 - (10) 5/16 PW 654004
(5) 5/16 LW 654024

047768  Conveyor ShaftEnd . ........... L1
(Used before Serial No. 5441)
051933  Conveyor ShaftEnd .. ........... 1
(Used after Serial No. 5440)
650032  Hex.Hd.Cap Screw 5/16 x 1-1/2 . . . 1
(1) 5/16 HN 653007 - (1) 5/16 LW 654024
047769 ConveyorCap ................. 1
(Used before Serial No. 5441)
051977 ConveyorCap ................. 1
(Used after Serial No. 5440
and before Serial No.13017)
058782  ConveyorCap................... 1
(Used after Serial No. 13016)
051994 Conveyor Assembled. . .. ... ...... ]
(Used after Serial No. 5440
and before Serial No. 13017)
058694 - Conveyor Assembly . ............ 1
(Used after Serial No.13016)
052046  PlasticPlug................... 3
(Used after Serial No. 5440)
052119  Spout Extension ............... 1
(Used after Serial No. 5440)
650267 Truss Head Screw 5/16 x5/8 .. ... 4
(4) 5/16 HN 653007 - (4) 5/16 PW 654004
(4) 5/16 LW 654024

AFor Replacement, Order Part Number 043848 w/One
053851.

8 For Replacement, Order Part Number 052040.

For Replacement, Order Part Number 040118.

For Replacement, Order Part Number 901037.

€ For Replacement, Order Part Number 053848 w/One
053849. 15



95MX - CONVEYOR DRIVE
(Used before Serial No. 5441)

WARNING - Order By Part Number - Do
Not Use Illustration Reference Numbers

ALWAYS GIVE MODEL AND SERIAL NUMBER WHEN ORDERING SERVICE PARTS

16



95MX - CONVEYOR DRIVE

Ref.
No.

1
2

10

11
12

13
14
15

16
17

18

19
20

21

Part No.
No. Part Name Req.
TH73 Drive Gear Shim .. ............. 2
6H114D Conveyor Drive Gear (17T) . .. ... .. 1
650202  S-L Soc.Hd.Set Screw 5/16 x 5/16 .1
6HI120E ConveyorPivot . ............... 1
6HI21E  Conveyor Pivot Bracket - Right. . . . .. 1
650028  Hex.Hd.Cap Screw 5/16x1...... 2
650106  Hex.Hd.Cap Screw 1/2x1-1/4....1
(2) 5/16 HN 653007 - (1) 1/2 HLN 653077
(2) 1/2 PW 654009 - (2) 5/16 LW 654024
6H130 Conveyor Pivot Bearing. . . ... .. ... 2
6H135B  Conveyor Pivot Bracket - Left. . . . . .. 1
650028 Hex.Hd.Cap Screw 5/16x 1. ... .. 2
650106  Hex.Hd.Cap Screw 1/2x1-1/4 ... .1
(2) 5/16 HN 653007 - (1) 1/2 HLN 653077
(2) 1/2 PW 654009 - (2) 5/16 LW 654024
6HI36A  Pivot Retainer Spacer . ... ... ..... 1
17H140  ShimWasher . . .. . ... .......... 5
6H171 Brake Drum . .. ... ............ 1
650060  Hex.Hd.Cap Screw 3/8x1.......4
(4) 3/8 LW 654026
6H172  BrakeBand................... 2
(2) 5/16 HLN 653073
6H182 Pivot Bracket Spacer . ........... 2
17H185  Conveyor Drive Sprocket (16T) .. ... 2
(Use one after Serial No. 5440)
650210 Soc.Hd.Set Screw 3/8 x 5/16 ... .2
H217 Shift LeverDog . .. ............. 1
9H247 Bearing Bushing. . . . ............ 1
9H251 Chain Tightener Block .. ......... 1
(Used before Serial No. 5441)
052436  Chain Tightener Block .. .. ....... 1
(Used after Serial No. 5440 and
before Serial No. 13155)
Mi12070 Spacer...................... 1
(Used after Serial No.13154)
A262 Shifter Spring . . ............... 1
H275 Bearing Retainer . . .. .. .. ....... 4
652026  Carriage Bolt 5/16 x3/4 . .. .. ... 6
(6) 5/16 HN 653007 - (6) 5/16 LW 654024
17H361 Washer. . .................... 1
(Used after Serial No. 13154)
D932A  Washer, ...................... 6
D936 Shifter Clamp - Right . .. .. ....... 1
570002 Grease Fitting . . ... ... ....... 1
650028 Hex.Hd.Cap Screw 5/16x 1. .. ... 2
(2) 5/16 HN 653007 - (2) 5/16 LW 654024
D937 Shifter Clamp-Left . ., ... .. ..... 1

Ref.
No.

22

23

24

25

26

27
28

29
30

31
32

33
34

35

36

37
38

39

Part No.
No. Part Name Req.
H6053 Shifter Pivot Bushing . ........... 5
H7125 Bearing Retainer .. ............. 2
652026  Carriage Bolt 5/16x3/4 ... .. ... 4
(4) 5/16 HN 653007 - (4) 5/16 LW 654024
H8016 Sprocket 20T) ... ............. 1,
(Used after Serial No. 5440)
650210  Soc.Hd.Set Screw 3/8 x 5/16 .. ... 1
H8315 SetCollar. . . .. oo v v 3
650195  Soc.Hd.Set Screw 1/4x1/4...... 3
D9048C Bearing. ................ ..., 3
(Includes D9139A Bushing)
570012  Grease Fitting . . ............. 6
570001  Grease Fitting . . ............. 1
D9139A  BearingBushing. . .. ............ 3
B11029A Bearing Retainer. . . .. ........... 6
652026  Carriage Bolt 5/16 x3/4 .. ... ... 4
(4) 5/16 HN 653007 - (4) 5/16 LW 654024
B11156  Drive Sprocket Key 5/16 x 5/16x1-1/4. 1
B11335  Bearing Retainer. . . .. .. .......... 2
652026  Carriage Bolt 5/16 x3/4 .. .. .. .. 2
(2) 5/16 HN 653007 - (2) 5/16 LW 654024
M12074  Shifter Lock Spacer . . ........... 2
040015 Conveyor Drive Gear. . . . ......... 2
(Used before Serial No. 5441)
040016  SlidingClutch .. ............... 1
040214  ShifterLock ... ............... 1
650066  Hex.Hd.Cap Screw 3/8x 1-3/4....2
(2) 3/8 HN 653010 - (2) 3/8 PW 654006
(2) 3/8 LW 654026
040273  SetCollar.................... 2
650200  Soc.Hd.Set Screw 5/16 x 1/4 .. ... 2
040431  Clutch Shifter . . ............... 1
650029  Hex.Hd.Cap Screw 5/16 x 1-1/4 . . . 1
(1) 5/16 HN 653007 - (1) 5/16 PW 654004
(1) 5/16 LW 654024
040728  Drive Gear Spacer. . . . . .......... 1
042115 Conveyor Drive Shaft - Rear [ x24-1/4. 1
655020  Cotter Pin 3/16 x 1-1/2. ... .. w1
655507  Woodruff Key 5/16 x 1 HRD. .. .. 1
042118 Conveyor Drive Guard ........... 1
650025 Hex.Hd.Cap Screw 5/16x3/4 ... .4
(4) 5/16 HN 653007 - (4) 5/16 LW 654024
042121 GearCover ................... 1
(4) 5/16 HN 653007 - (4) 5/16 PW 654004
(4) 5/16 LW 654024

(Parts List Continued On Next Page)

11



95MX - CONVEYOR DRIVE.

Ref. Part No. Ref. Part No.

No. No. Part Name Req. No. No. Part Name Req.
41 042123 Conveyor Drive Shaft 1 x 23-1/2 ... .1 49 047887 Bearing Bracket . .. ............. 1
570004  Grease Fitting . . ............. 1 (Used before Serial No. 5441)

655020 Cotter Pin 3/16 x 1-1/2. . . . .. ... 1 051998 Bearing Bracket . . ... ........... 1
655533  Woodruff Key 5/16 x 1 HRD. . . .. 1 (Used after Serial No. 5440)
652029  Carriage Bolt 5/16x 1. ......... 4
42 042166  Chain (No. 50) of 42 Links Including (4) 5/16 HN 653007 - (4) 5/16 PW 654004
One (500057) Connector Link . .. .1 (4) 5/16 LW 654024
‘ (Used before Serial No. 5441) :
500069 . Chain (No. 50) of 44 Links Including 50 047889  Shifter Extension............... 1
One (500057) Connector Link . . . . 1 650028  Hex.Hd.Cap Screw 5/16x1...... 1
(Used after Serial No. 5440 650029  Hex.Hd.Cap Screw 5/16x 1-1/4 . . . 1
and before Serial No. 7891) (2) 5/16 HLN 653073 - (2) 5/16 PW 654004
047030  Chain (No. 50) of 45 Links Including ,
One (500057) Connector Link . .. .'1 51 048116  Bearing Bracket Shim . . . .. e 2
(Used after Serial No. 7890) (Used before Serial No. 5441)
43 042239  TransferGear(14T) ............. 2 52 048135 IdlerBracket............. PRSI |
(Used before Serial No.13155)
44 042630 Clutch............ ..., 1 058664  Chain Tightener Bracket . ......... 1
(Used after Serial No.13154)
45 047781  ConveyorSupport .............. 1 652049  Carriage Bolt3/8 x 1-1/2. . ... ... 1
(Includes One 9H247 Bushing) (1) 3/8 HN 653010 - (1) 3/8 LW 654026
650060 Hex.Hd.Cap Screw 3/8x1 ...... 2 ,
650106  Hex.Hd.Cap Screw 1/2x 1-1/4 ...8 53 051605 DrivenGear (16T) . ............. 1
(8) 5/16 HN 653007 - (2) 3/8 HN 653010 (Used after Serial No. 5440)
(8) 1/2 HN 653018 - (4) 3/8 PW 654006
(8) 1/2 PW 654009 - (8) 5/16 LW 654024 54 051607 Drive Gear (20T) . .. ............ 1
(2) 3/8 LW 654026 - (8) 1/2 LW 654030 (Used after Serial No. 5440)
46 047789  Conveyor Drive Shaft 1 x 28-9/16. .. .1 55 051999  Support Bracket-Right .......... 1
655507 Woodruff Key 5/16x1......... 2 (Used after Serial No. 5440)
655512  Tapered Key 5/16 x 1 ......... 1 650025  Hex.Hd.Cap Screw 5/16x3/4 ....2
(2) 5/16 HN 653007 - (2) 5/16 PW 654004
47 047790  ShifterHandle................. 1 (2) 5/16 LW 654024
650028  Hex.Hd.Cap Screw 5/16x1...... 2

(2) 5/16 HLN 653073 - (2) 5/16 PW 654004 56 052000 Support Bracket - Left ........... 1
_ ‘ (Used after Serial No. $440)
650025  Hex.Hd.Cap Screw 5/16 x3/4 ....2
(2) 5/16 HN 653007 - (2) 5/16 PW 654004
(2) 5/16 LW 654024

48 (047886  Shifter Bracket . ...............
650028  Hex.Hd.Cap Screw 5/16 x1 .....
650062  Hex.Hd.Cap Screw 3/8 x 1-1/4

(2) 3/8 HN 653010 - (2) 3/8 PW 654006
(1) 5/16 HN 653007 - (4) 5/16 PW 654004 57 520063 BallBearing. . .. ............... 4
(1) 5/16 LW 654024 - (2) 3/8 LW 654026 '

DO b s

58 520084 BearingCollar ................. 4

ALWAYS GIVE MODEL AND SERIAL NUMBER WHEN ORDERING SERVICE PARTS

18



95MX - MILL CYLINDER

WARNING - Order By Part Number -

Not. Use Illustration Reference Numbers

Note - Hammers in spaces marked 1-
assembled in opposite position to 6-7-8-9-10-11.

Do

Row No. 1
22 - Spacers 5/8” Wide
22 - 2E4D Hammers

Row No. 2
22 - Spacers 5/8”° Wide
22 - 2E4D Hammers

Row No. 3

2-3-4-5 are

Ref. Part No. Ref.
No. No. Part Name Req. No.
1 2E4DA  Hammer.................... 66 8
2 040007  Cylinder Bearing Housing - Front . . . .1 9

570012  Grease Fitting . . .. ........... 1 10
650062 Hex.Hd.Cap Screw 3/8 x 1-1/4 .. . .6
650227  Sq.Hd.Set Screw 5/16x 1-1/4 ... .2
(6) 3/8 HLN 653075 - (2) 5/16 HIN 653034 11
3 040008  Cylinder Bearing Housing - Rear . . . . . 1
570002 Grease Fitting . . ... ... ....... 1 12
650060  Hex.Hd.Cap Screw 3/8x1 ...... 4 13
650064  Hex.Hd.Cap Screw 3/8 x 1-1/2 .. .2 14
(6) 3/8 HLN 653075 15
4 040009  Cylinder Collar-Front .. ......... 1 16
5 040010 CylinderCollar-Rear. ........... 1 17
6 040050  Cylinder Shaft Nut- Front...... ... 1
650198  S-L Soc.Hd.Set Screw 1/4x3/8 .. .1 18
7 040051  Cylinder Shaft Nut-Rear ......... 1
650198  S-L Soc.Hd.Set Screw 1/4x3/8...1

11 - Spacers 5/8°> Wide
22 - Spacers 5/16” Wide
22 - 2E4D Hammers

jJ'Q
| ﬁ

Part No.
No. Part Name Regq.
040052  Hammer Spacer. .. ............ 22
040054  Cylinder Plate Spacer . . ......... 11
040055  Hammer Shaft 5/8 x 20-3/16 .. .. ... 3
655018  CotterPin3/i6x 1-1/4......... 6
(3) 5/8 PW 654012
040056  Manner Stop 5/16x20............ 6
655004  CotterPin1/8x3/4.......... 12
040057 Hammer Spacer. .. ............ 55
042315 Cylinder Key 3/8 x 3/8 x 19-3/8. . . .. 1
044498 CylinderPlate .. .. ............ 12
044507 BallBearing. . .. ............... 1
047567 Cylinder Assembled .. ........... 1
047568  Cylinder Shaft 2-1/4 x 37-3/4. .. . ... 1
655522  Tapered Key 3/8x2-1/2........ 1
520198 BallBearing. . ................. 1

AHammers are pachaged in sets of 66. To order set

of (66) 2E4D Hammers, specify set number 2E34.

ALWAYS GIVE MODEL AND SERIAL NUMBER WHEN ORDERING SERVICE PARTS

19



95MX - MILL FRAME and BLOWER

Used Before Serial No. 5441

WARNING - Order By Part Number - Do
Not Use Illustration Reference Numbers

2

ALWAYS GIVE MODEL AND SERIAL NUMBER WHEN ORDERING SERVICE PARTS

Wy o mmm e e
b

0
























































































































































































